

Slip test results LKR428

Aluminium Stair Nosing with Striped Carb Insert and Lumo Strip

SlipCHECK A division of Safe Environments Pty www.SafeEnvironments.com.au		4/40 Bessemer Street Blacktown NSW 2148 Phone 02 9621 3706 ABN 80 118 534 768				
Slip Resistance Classi	st Report fication of 86:2013 Appen	f New Peo	lestrian S	Surface N	laterials	
The slip resistance Classification has b usage, cleaning systems, applied coatir						
Client Address: PO B Prest Product Manufacturer: Supp Product Description: Tredi	Tredfx / Classic Architectural PO Box 126 Preston VIC 3072 Supplied by Classic Architectural Tredfx gritted anti-slip insert product, resin strip with silicon carbide grit surface AS 4586:2013 Appendix A					
Location: Slip (586:2013 Apper Check Pty Ltd T t Lumsden		lacktown NSW	2148		
Sample:UnfinRubber slider used:SlideSlope of specimen:Tester					400 paper dry followed apping film	
	Specimen 1	Specimen 2	Specimen 3	Specimen 4	Specimen	
Mean BPN of last 3 swings:	59	59	58	57	60	
Reported SRV of Sample:	58]				
Class:	P5					
NATA NATA PECHNICAL COMPTIENCE Ryan Voorderh Laboratory/Fi	ake	an				
Safe Environments Pty Ltd						

info@haptix.co.nz

haptix.co.nz